[image: image1.png]



             Naval Medical Clinic Pearl Harbor

Tuberculosis Screening Guidelines

September 2000

Preventive Medicine Division- 471-2212 (HQ)

                                                                                     473-1880 x 311 (MAKA)

                                                                                     257-3365 x 316 (KB)

                                                                                     684-0420 (BP)

                                 Pulmonary Disease Service- 422-5759/6792 (TAMC)

                                 Infectious Disease Service- 422-6513 (TAMC)

                                 State of Hawaii, Department of Health- 832-5731

How to Refer

Patient needs screening for TB

-Have patient contact the immunization clinic at their respective Primary Care Manager (PCM) location (e.g. BMC Makalapa, BMC Kaneohe Bay, BMC Barber’s Point, Camp Smith Annex, Wahiawa Annex) for hours of PPD placement.

Patient has positive PPD, no symptoms, normal Chest X-Ray

-Refer patient via CHCS to Navy Communicable Disease Report (CDR) under the Forms option in the mailman menu.  Under reportable disease or condition type in “Positive PPD” with the induration measured in millimeters.

-The Preventive Medicine Division, at the respective Branch Medical Clinic, will make appropriate screening appointments for the patient to include initial TB screening questionnaire as soon as possible.  At the time of the initial appointment, the Preventive Medicine Technician (PMT), will determine if signs and symptoms of TB are present and will order a chest x-ray and baseline liver function tests (LFT).

Patient has positive PPD, with symptoms or abnormal Chest X-Ray

-If TB is suspected by the clinic PMT, the patient should be escorted to the respective clinic’s isolation room for further evaluation.

-If Health Care Provider suspects TB, a consult should be ordered to the Pulmonary or Infectious Disease Clinic at Tripler Army Medical Center.  

When is a PPD considered Positive?

Risk Groups

· 5 mm or greater – Very High Risk Group – HIV positive, close contacts with active TB, CXR consistent with prior TB

· 10 mm or greater – Active Duty (BUMEDINST 6224.8)

                                        High risk group – IVDU, ETOH abuse, chronic renal failure,                                                                                                                  

                                        Chronic steroid user, organ transplant candidate, from TB

                                        Endemic area, Health Care Workers, nursing home residents

                                        Prisoners

· 15 mm or greater – No risk factors
Who gets chemoprophylaxis for tuberculosis infection?

PPD Reactors- positive PPD, no prior treatment, and either no prior PPD or a positive PPD greater than 2 years ago.  In addition at least one of the following criteria must be met:

· Less than age 35

· Very High risk group (see above)

· High Risk group (note: evaluate occupational exposure case-by-case)

· 10 mm or greater increase from prior PPD – Age less than 35

· 15 mm or greater increase from prior PPD – Age greater than 35

· Special Cases: High Risk of Exposure to TB (i.e. close contacts with active TB, CXR consistent with prior TB - Regardless of PPD result

· HIV positive or high risk of HIV or immunosupressed

· Consider in children under 4 years of age

Special Issues

· BCG – In the United States, ignore BCG history!

· Pregnancy- if not in Very High risk group and CXR is not suspicious for active TB, start INH therapy post-partum.  Otherwise, treat now.
Tuberculosis Preventive Drug Regimens and Adverse Reactions

Isoniazid (INH)-300 mg po qd (adults); 10-15 mg/kg (up to 300 mg max) qd (children)

· At least 18 months duration for all age groups

· 12 months duration for HIV or CXR consistent with prior TB and no evidence or prior treatment

· Add vitamin B-6 for pregnant, epileptic, ETOH abuse, Insulin dependence, and high risk for neuropathy.  Also consider B-6 50 mg po qd for general population

· Reactions: Hepatitis (RUQ pain, fever, anorexia) Neuropathy (vitamin B-6 deficiency)

· Monitoring: Baseline LFT, monthly LFT if history of:

-Baseline LFT elevated

-History of chronic Hepatitis

-ETOH abuse

-Consider LFT during therapy if patient is greater than age 35

Rifampin- 600 mg po qd (adults); 10-20 mg/kg po qd (children) 

· For those intolerant of INH or exposed to INH resistant TB

· CXR consistent with prior TB may be treated with INH/Rifampin for 4 months          instead of 12 months of INH and no evidence of prior treatment

· Reactions: Discolored urine, saliva, tears; hepatitis; rash; decreased efficacy of oral contraceptive; abnormal staining of contact lenses

